620 DUKE 37KW <1996><AU><976061>
MASK, FENDERS

Pos Part Number Description Additional Text Quantity
0 58312181000 BRACKET REFLECTOR R/S '95 1.00
1* 5831100100082 HEADLIGHT MASK 620 DUKE '96 1.00
2x 58311050100 % INSTRUMENTS COVER DUKE '96 1.00
4 5830801000082 FRONT WHEEL FENDER DUKE'96 1.00
5* 5830801310082 FENDER REAR DUKE '96 1.00
6 58308013051 NUMBER PLATE CARRIER EGS '93 1.00
7 58312081000 BRACKET REFLECTOR L/S '95 1.00
8 31008060000 rubber grommet D=8mm open 1.00

27494



9 0014060253 HH COLLAR SCREW M 6X25 WS=8 2.00
10 54603048100 clip nut M6 2.00
12 0912060123 AH SCREW DIN0912-M 6X12 2.00
13 51006097000 WASHER 6,2X22X1,ST30,W.GALV. 1.00
14 0912060303 AH SCREW DIN0912-M 6X30 2.00
15 12011016000 WASHER 6 X 12 X 3 2.00
16 0991060203 FLAT H.SCREW DIN7991-M6X20 2.00
16 0991060403 0.00
17 58308045000 SPECIAL WASHER 7X12,5X20 BLACK 1.00
18 56509064000 SELF LOCKING NUT M6 1.00
19 58308046000 WASHER 12,5x20 2.00
20 0991060203 FLAT H.SCREW DIN7991-M6X20 1.00
21 0912060203 AH SCREW DIN0912-M 6X20 2.00
22 0125060003 WASHER DIN0125-A 6,4 4.00
23 51005082100 RUBBER WASHER 5X16X3 1.00
24 16512080000 REFLECTOR YELLOW CPL. 4.00
25 0014060153 HH COLLAR SCREW M 6X15 WS=8 2.00
30 49008216000 EXTENSION FOR NUMBER PLATE 1.00
32 51012080000 1.00

*= New part




